



# TEST REPORT

155, Beodeunaru-ro, Yeongdeungpo-gu, Seoul, 150-038 Rep. of KOREA

TEL 82-2-2164-0011 FAX 82-2-2634-1008

Report No : TAK-005092

Receipt Date : May.20.2014

Client : Oh Jang-Soo

Test Completion Date : May.29.2014

LG HAUSYS Co., Ltd

(Yeouido-dong, One IFC)10, Gukjegeumyung-ro, Yeongdeungpo-gu, Seoul, Korea

Sample : ARTIFICIAL STONE (S104)

## TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Immersion Test(24h, Propanol)	-	-	No Defects	By The Client (*)
Immersion Test(24h, Isopropanol)	-	-	No Defects	By The Client (*)
Immersion Test(24h, Acetone)	-	-	No Defects	By The Client (*)
Immersion Test(24h, Lactic acid)	-	-	No Defects	By The Client (*)
Immersion Test(24h, Ethanol 96 %)	-	-	No Defects	By The Client (*)

\* By the client : Sample / Solution × (23 ± 1) °C × 24 h Immersion Test Appearance test (Discoloration, Crack, Swelling)

\* USAGE : QUALITY CONTROL

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the customer and KTR does not guarantee the quality of all products of the customer, and you can confirm the authenticity of the test report online ([www.ktr.or.kr](http://www.ktr.or.kr)) or by using the QR code.

2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside the scope of its defined usage.

3. This test report includes the test result performed in accordance with the test method suggested by the client.

*Park Jungwoo*

Prepared by Park Jungwoo  
Tel: +82-31-999-3107  
E-mail: pjw547@ktr.or.kr

*Kim Changseong*

Reviewed by Kim Changseong  
Technical Manager  
E-mail: hplcms@ktr.or.kr

May.29.2014

## Korea Testing & Research Institute

President



1 of Total 1 Page(s)

전자문서본(Electronic Copy)